
23

PE400BU Propane Burnisher
Parts Manual

Notes:
________________________________________________
________________________________________________
________________________________________________
________________________________________________
________________________________________________
________________________________________________
________________________________________________
________________________________________________
________________________________________________
________________________________________________
________________________________________________
________________________________________________
________________________________________________
________________________________________________
________________________________________________
________________________________________________
________________________________________________
________________________________________________
________________________________________________
________________________________________________
________________________________________________
________________________________________________
________________________________________________



Electrical Schematic

24



Connections

25

Item Ref. No. Description Qty
1 MP368300 HARNESS, WIRING 1

2 MP368400 WIRE, METER, HOUR 1

3 MP368500 CABLE, BATTERY, NEG., 10” 1

Item Ref. No. Description Qty
4 NB9545 NUT, 1/4” 1

5 NB7282 CLAMP, HOSE 1

6 SS2570 FUSE, 20A 1



Electrical Schematic (w/ EcoSense)

26



Connections (w/ EcoSense)

27

Item Ref. No. Description Qty
A MP402400 HARNESS, WIRING 1

B MP368400 WIRE, METER, HOUR 1

C MP368500 CABLE, BATTERY, NEG., 10” 1

D NB9545 NUT, 1/4”

Item Ref. No. Description Qty
E NB7282 CLAMP, HOSE 1

F SS2570 FUSE, 20A 1

G MP373000 WIRE, SENSOR, OXYGEN 1

H NB5516 TERMINAL ADAPTER 1



Engine Assembly

28

RF032300 021815

27

6

26

19

15

3 23

12

13

5

25

20
21

7

4

14

2

1

16

11

17

18

24

22
29

9

8

10

28



Item Ref. No. Description Qty
1 KA999990384 ELEMENT, FILTER, AIR 1

2 KA110137046 PRECLEANER, AIR 1

3 KA490657007 FILTER, OIL 2

4 KA920702112 PLUG, SPARK, NGK, BPR4ES 2

5 NB2463 SCREW, SET, 5/16” X 3/8” 1

6 MP368700 MUFFLER, W 1

7 KA110607016 GASKET, MUFFLER 2

8 MP455900 SPACER, 1/4” ID 2

9 NB3350 WASHER, FLAT, 1/4” 2

10 NB9545 NUT, FLANGE, 1/4” 2

11 NB8130 CLAMP, 3/4” 1

12 MP044800 ADAPTER, 1/8” NPT 1

13 MP019200 SWITCH, PRESSURE, OIL 1

14 MP8310 STUD, VELCRO 4

15 MP035200 FILTER, RECOIL 1

16A MP015200 PLUG, SENSOR 1

16B MP466500 SENSOR, OXYGEN 1

17 NB2460 HOSE, VACUUM, 5/32” 26”

18 NB2470 HOSE, FUEL, 3/8” 26”

19 NB065000 BOLT, HEX, M8 X 16 1

20 KA461DA0800 WASHER, LOCK, M8 4

21 KA922107027 NUT, HEX, M8 4

22 NB7282 CLAMP, HOSE 1

23 MP367200 VALVE, DRAIN, OIL 1

24 MP367700 PULLEY, 4.00” 1

25 MP7802 KEY, 1/4” X 1-1/2” 1

26 NB6111 WASHER, LOCK, 5/16” 1

27 NB9267 WASHER, FLAT, 5/16” 1

28 MP455601 BRACE, MUFFLER 1

29 NB068500 BOLT, HEX, 1/4” X 3-1/2” 2

Engine Assembly (continued)

29



Deck Assembly

30

R
F0

32
40

0
01

14
13

4

5

9
8

15
10

1

3

2

7

12

16

13

14

11

6

17



Deck Assembly (continued)

31

Item Ref. No. Description Qty
1A MP107700 SPINDLE, 6.75”, ASM. (21”) 1

1B MP447700 SPINDLE, 9.25”, ASM. (28”) 1

2 MP197100 SHIM, 1/32” 1

3 MP197000 SHIM, 1/16” 1

4 NB6864 BOLT, HEX, 1/2” X 1-1/4” 4

5 NB9269 WASHER, FLAT, 7/16” 4

6 MP012801 CASTER, 2-1/2” 1

7 MP071800 TENSIONER, BELT 1

8 NB6044 BOLT, HEX, 3/8” X 1-1/4” 1

9 NB3450 WASHER, FLAT, 3/8” 1

10 NB003100 NUT, LOCK, 1/2” 1

11 MP366001 BRACKET, WHEEL 2

12 MP105300 WHEEL, 5” 2

13 MP038100 PIN, CLEVIS, 3/8” X 2-1/8” 2

14 LX2105 CLIP, HITCH PIN 2

15 NB6545 BOLT, HEX, 5/16” X 1” 4

16 NB3265 NUT, LOCK, 5/16” 4

17 NB028200 WASHER, FLAT, 5/8” 4



Handle Assembly

32

RF032500 040215

2

5

7

6

1

4

3

8



Handle Assembly (continued)

33

Item Ref. No. Description Qty
1 MP366500 HANDLE, BASE 1

2 MP366800 HANDLE, TOP 1

3 NB9460 BOLT, CARRIAGE, 3/8” X 4” 2

4 NB3450 WASHER, FLAT, 3/8” 2

5 MP366900 GRIP, HANDLE 2

6 MP368000 CABLE, THROTTLE 1

7 NB4382 SCREW, #8 X 1/2” 2

8 NB3450 NUT, LOCK, 3/8” 2



Main Assembly

34

RF032800 091113

17

1611

18

1617

22

21

17

16

4

16

26

17

19

12

1815

14

109

6
8

23

7

27
28

18

24

24

15

25
13

1

17
26

5

3

15 20

2



Main Assembly (continued)

35

Item Ref. No. Description Qty
1 NB5520 BOLT, HEX, 1/4” X 1” 2

2 MP105900 CYLINDER, STEEL, LP 1

3 NB064900 SCREW, #10 X 1/2” 1

4 MP368200 REGULATOR, ASM. 1

5 NB065100 BOLT, HEX, M8 X 25 1

6A MP272900 BELT, BX-57 (28”) 1

6B MP8070 BELT, BX-46 (21”) 1

7 MP195300 SPACER, BEARING 1

8A MP351200 PADHOLDER, 28” 1

8B MP269400 PADHOLDER, 21” 1

8C MP012700 RETAINER, PAD (NOT SHOWN) 1

9 NB6044 BOLT, HEX, 3/8” X 1-1/4” 3

10 MX1075 WASHER, LOCK, 3/8” 3

11 NB5520 BOLT, CARRIAGE, 3/8” X 1-1/4” 3

12 NB3267 NUT, LOCK, 3/8” 3

13 NB019100 BOLT, HEX, 1/4” X 3/4” 2

14 NB6110 WASHER, LOCK, 1/4” 2

15 NB3350 WASHER, FLAT, 1/4” 7

16 NB6545 BOLT, HEX, 5/16” X 1” 6

17 NB9267 WASHER, FLAT, 5/16” 8

18 NB3265 NUT, LOCK, 5/16” 4

19 MP367500 TRAY, BATTERY 1

20 NB8125 CLAMP, 1/4” 1

21 MP362200 BATTERY, 12V 1

22 MP368100 STRAP, 2” X 23” 3

23 N/A N/A 1

24 NB3450 WASHER, FLAT, 3/8” 6

25 NB3275 NUT, LOCK, 1/4” 2

26 NB6111 WASHER, LOCK, 5/16” 3

27 MP6600 FELT, BLACK 12”

28 MP6600 FELT, BLACK 15”



Regulator, Switch Panel & Solenoid Assemblies

36

RF032900 042514

8

11

9

10

SOLENOID

REGULATOR

SWITCH
PANEL

6

5

4

3

1 7

13

18

1415

19

17

16

12

2



Regulator Assembly (continued)

37

Item Ref. No. Description Qty
1 SA026300 REGULATOR, LP 1

2 MP017900 ADJUSTMENT, FUEL, ASM. 1

3 MP317500 FUELOCK, ASM. 1

4 MP367300 HOSE, FUEL, 13” 1

5 MP4330 FITTING, ELBOW 1

6 MP4500 COUPLER, REGO 1

7 MP355200 FITTING, ELBOW, 1/8” 1

8 MP367100 SOLENOID, STARTER 1

9 MP366700 CABLE, BATTERY, 9” 1

10 MP120900 CABLE, BATTERY, 14” 1

11 MP354900 WIRE, SOLENOID 1

12 MP367400 PANEL, SWITCH 1

13 MP199000 SWITCH, IGNITION 1

14 KC4834001 KEY, IGNITION 1

15 SS900001 LABEL, SWITCH 1

16 MP280400 METER, HOUR / TACH 1

17 NB007400 SCREW, #8 X 1/2” 2

18 NB9710 NUT, #8 2

19 MP402300 MODULE, ECOSENSE, ASM. 1


